The University of San Francisco

USF Scholarship: a digital repository @ Gleeson Library | Geschke
Center

Master's Projects and Capstones Theses, Dissertations, Capstones and Projects

Fall 12-17-2021

The feasibility of industrial wastewater reuse onsite in the Tri-City
area

Shayla Bergeron
University of San Francisco, smbergeron@dons.usfca.edu

Follow this and additional works at: https://repository.usfca.edu/capstone

Recommended Citation

Bergeron, Shayla, "The feasibility of industrial wastewater reuse onsite in the Tri-City area" (2021).
Master's Projects and Capstones. 1303.

https://repository.usfca.edu/capstone/1303

This Project/Capstone - Global access is brought to you for free and open access by the Theses, Dissertations,
[...]
materials, radioactive materials, heat, wrecked or discarded equipment, rock, sand, cellar dirt
and industrial, municipal, and agricultural waste discharged into water,” (EPA, 2011). The Clean
Water Act established the National Pollutant Discharge Elimination System (NPDES) to regulate
dischargers who discharge directly into water sources, called point source discharges, and also
to regulate dischargers who discharge to a publicly owned treatment works (POTWs), called an
indirect discharge (EPA, 2011). For the purposes of this paper, the regulations surrounding
indirect discharges will be discussed further in depth.

Most publicly owned treatment works are not designed to be able to effectively treat

the pollutants that are found in industrial wastewaters, but are designed to treat domestic

22



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

sewage (EPA, 2011). Therefore, if discharged to a publicly owned treatment works,
wastewaters generated from industrial users have the potential to bypass the publicly owned
treatment works and end up in receiving rivers, streams, or lakes. To prevent this, the National
Pretreatment Program was created as part of the National Pollutant Discharge Elimination
System (EPA, 2011).

Through the National Pretreatment Program, publicly owned treatment works take on
the responsibility of regulating industrial and commercial users by enforcing the national
pretreatment standards, as well as any local standards that are necessary to prevent site-
specific pollution (EPA, 2011). The publicly owned treatment works that this paper will focus on
is Union Sanitary District. To enforce compliance, the publicly owned treatment works
establishes permit limits for industrial and commercial users based off general prohibitions,
categorical standards (i.e., industry specific standards) or more general local limits (EPA, 2011).

The categorical standards are federal standards that set forth different effluent limits
dependent on the type of industry (EPA, 2011). A few common examples of industrial

categories that are federally regulated have been retyped and are found in table 2 below:

Table 2: Common examples of 40 Code of Federal Regulations industry categories that have
categorical standards. Industries that fall under categorical standards have specific wastewater
effluent guidelines that they need to comply with (USD, 2016).

Industry Category 40 CFR First
Part Promulgated
Battery Manufacturing 461 1984
Cement Manufacturing 411 1974
Dairy Products Processing 405 1974
Electrical and Electronic Components 469 1983
Electroplating 413 1981
Fertilizer Manufacturing 418 1974
Glass Manufacturing 426 1974
Hospitals 460 1976
Iron and Steel Manufacturing 420 1982
Petroleum Refining 419 1982
Pharmaceutical Manufacturing 439 1983

To provide an example, hospitals are an industry that have categorical standards (Federal
Water Pollution Control Act, 1976). The specific effluent limits that they have to comply with

are biochemical oxygen demand, total suspended solids, and pH based, dependent on the

23



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

number of occupied beds (Federal Water Pollution Control Act, 1976). This is shown in the table
below:

Table 3: Categorical pretreatment standards for hospitals. These are the effluent limitations that
hospitals need to comply with in addition to the local limits and general prohibitions (Federal Water
Pollution Control Act, 1976).

Effluent limitations

chaErzufalthI::tstic Maximum for any 1 Average of daily values for 30 consecutive days
day shall not exceed -
Metric units (kg/1,000 occupied beds)
BODs 41.0 336
TSS 55.6 338
pH " ("
English units (Ib/1,000 occupied beds)
BODs 90.4 74.0
TSS 122.4 74.5

pH () ®
! Within the range 6.0 to 9.0.

In addition to these specific industry categorical standards, industrial users would generally
need to comply with the local limits and general prohibitions as well.

General prohibitions are general limitations to prevent pollutants from bypassing the
publicly owned treatment works and entering into waterways. Another goal is to physically
protect the treatment plant as well, e.g. from a fire or explosion (EPA, 2011). These clauses
prohibit generalized pollutants from entering the wastewater treatment plant. The general
prohibitions are summarized by Union Sanitary District and have been copied below:

e Pollutants that create a fire or explosion hazard,

e Pollutants that cause corrosive structural damage to the sewer system;

e Solid or viscous pollutants in amounts that obstruct flow;

e Any pollutant, including biological oxygen demanding pollutants (BOD), in quantities or

concentrations that interfere with treatment plant processes;

24



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

e Wastes that cause the temperature at the treatment plant headworks to exceed 104°F;

e Petroleum oil, non-biodegradable cutting oil, or products or mineral origin in amounts
that pass through or interfere with the treatment plant processes;

e Wastes which contain or result in the production of toxic, corrosive, explosive or
malodorous gases (which may create worker health and safety problems);

e Trucked or hauled wastes, except at discharge points designated by the District.
(USD, 2016)

All industrial users must comply with the general prohibitions as well as the local limits set by
the publicly owned treatment works, Union Sanitary District in this case.

Union Sanitary District has set local limits to protect the treatment plant and the specific
receiving waters that it discharges treated wastewater to, namely Hayward Marsh and the San
Francisco Bay (USDy, 2020). The EPA recommends that local limits are based off of the
maximum allowable headworks loading (MAHL) which should be calculated for each pollutant
that the publicly owned treatment works is concerned of (EPA, 2004). It is up to Union Sanitary
District to determine what pollutants are of concern, i.e., which pollutants have a potential to
pass through or interfere with their treatment system. The local limits that Union Sanitary

District has set can be seen in the table below:

25



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

Table 4: Union Sanitary District’s Local Discharge Limits. These limits are set by Union Sanitary District
and are the effluent limits that each industrial discharger must meet when discharging their
wastewater to Union Sanitary District (USD, 2016).

Pollutant Limit for any 1 Sample®
Arsenic 0.35 mg/L
Cadmium 0.2 mg/L
Chromium 2.0 mg/L
Copper 2.0 mg/L
Lead 1.0 mg/L
Micke 1.0 mg/L
Mercury 0.01 mg/L
Silver 0.5 mg/L
Zinc 3.0 mg/L
Cyanide 0.65 mgfL
Formaldehyde 50.0 mg/L
Qil and Grease (Animal & Vegetable) 300 mg/L
Oil and Grease (Mineral) 100 mg/L
Phenols 5.0 mg/L
Total Toxic Organics® 213 mg/L
pH Between 6.0 and 12.0
Temperature Mo higher than 150°F
Average Flow

=10,000 gallons per day 225 mg/Las N
Ammaonia® 10,000-25,000 gallons per day 150 mg/Las N

=25,000 gallons per day 7amgflLas N

1. Limitations may be more stringent for discharges that are regulated by EPA categorical standards.
Total toxics organics are the sum of various organic pollutants. These pollutants are listed separately in
Sewer Use Ordinance No. 36.

3. The Ammonia limit above is based on the discharger’s average daily flow rate as calculated annually to
establish sewer service charges. Ammaonia compliance determination shall be based on the average of
all wvalid and representative analyses occurring within a 6-month period.

Setting the local limits is an ongoing process that is periodically reevaluated by Union Sanitary
District (USD, 2016). Understanding what each industrial discharger is allowed to discharge

helps us to better understand what will be in their wastewater.

Union Sanitary District
As mentioned, industrial wastewater dischargers located in the Tri-City area are

discharging their wastewater to Union Sanitary District located in Union City. The Tri-City area
consists of Fremont, Newark, and Union City as mentioned earlier.
After industrial users discharge their wastewater to Union Sanitary District, the

wastewater is transported to and treated at Union Sanitary District’s Alvarado Treatment Plant

26



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

which provides secondary activated sludge treatment. Secondary treatment is the minimum
requirement for municipal wastewater treatment (EPA, 2010). Secondary treatment involves
the use of microorganisms to remove organics in the wastewater while primary treatment is
intended to remove solids, like wipes and debris, and smaller sand-like material (EPA, 2011).

At Union Sanitary District, screens are used to filter out solids while the remainder of
the wastewaters head to primary clarifiers, or settling tanks, where further solids removal can
occur. From there, the wastewater is sent into an aeration basin where bacteria-filled sludge
and air are used to break down organic matter into by-products (EPA, 1998). The activated
sludge is used over again and returned to the aeration tank to treat new, incoming wastewater.
The wastewater then heads to another secondary clarifier and then sent to be disinfected with

sodium hypochlorite (USDy, 2020). This process can be seen in more detail in Figure 13 below:

Raw Sewage Primary Clarifiers Covered Aeration Secondary Disinfection with
(Influent) inside building Clarifiers Sodium Hypochlorite

1 Alr e
Return Activated Sludge (RAS)

Gravity Waste activated sludge  Gravity belt thicl
Degritter Thickener 'WAS) Prethickener TR
\ y Effluent

( e TR L ) Y
E ‘ To Hayward ‘—E-BDA
Marsh Agencies

—mllllllllllllllﬂllllm—*l‘

To Wet Weather
Discharge

To EBDA

Primary Digesti fer Tank S Yy Centrifuge Dewatering

d

Digesters

Figure 13: Alvarado Wastewater Treatment Plant Process at Union Sanitary District. Union Sanitary
district provides secondary treatment. The flow diagram above shows step-by-step what happens to
the raw wastewater that comes into their plant (influent) (USDs, 2020).

Treated wastewater from Union Sanitary District is not reused. The treated wastewater

is discharged through a series of pipelines and pump stations and eventually is discharged in

27



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

either the Hayward Marsh, or the EBDA Common Outfall, 37,000 feet from shore in the San
Francisco Bay (USDy, 2020). The EBDA Common Outfall and Hayward Marsh can be seen in the

figure below:

J Pump Station East Bay Dischargers Authorty
WIP Wastewater Treatment Plant Effuent Disposal System

[B] Dechiorination Faciaty — LAV
I Oiffuser Livermore Pipsline

«t Pipeline

San Leandro Plant
/_ and Effluent Pump Station

Bay Outfall and LAVWMA Puinp Station Livermore Wastewater
Diffuser Treament Plant
LAl Marina Dechlorination Facility
e - | WrP
|WTP
L Hayward Effluent Pump Station \— DSRSD Wastewater
Oro Loma-Castro Valley Plant |~ 1 "\ Treament Plant

and Effluent Pump Station

|
W \arsh WTP»\ Hayward Treatment Facility
Alvarado Treatment Facility
/_ and Effluent Pump Station
wr <

Y

0 1 2 4 Mies
| W U W W - |

Figure 14: Map of the San Francisco Bay Area showing the EBDA Common Outfall (the Bay Outfall and
Diffuser) and the Hayward Marsh. After wastewater has been treated at the Alvarado Treatment
Facility by Union Sanitary District, wastewater travels through a series of piping and pump stations to
the Hayward Marsh and/or the San Francisco Bay via the Bay Outfall and Diffuser (EBDA, 2015).

In 2020, Union Sanitary District treated 23.16 million gallons of wastewater per day on
average (USD, 2021). In comparison, this discharge quantity is the greatest discharge quantities
compared to the other member agencies that discharge their wastewater through the EBDA
Common Outfall. San Leandro discharges 4 MGD, Livermore discharges 17.5 MGD, Oro Loma
discharges 12.6 MGD, and Hayward discharges 12.2 MGD (EBDA, 2015). The top ten industrial
dischargers accounted for approximately 1.3 million gallons of the average daily flow in 2020,
accounting for approximately 5.6% of the daily average (USD, 2021). Out of the 118,973 sewer

connections, only 1,344 are industrial connections (approximately 1.1% of the connections)

28



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

with the majority of the remaining connections being domestic/residential (115,857) and
commercial (1,772) (USD,2021). This data shows that individually, the top 10 industrial
dischargers produce large amounts of wastewater on a daily basis compared to residential and

commercial users.

Industrial Wastewaters Discharged to Union Sanitary District
The type of industrial wastewater that Union Sanitary District receives can vary between

the industrial users in the region. Although Industrial dischargers are subject to local and
national pretreatment standards, the industrial wastewater discharged can still contain
pollutants at trace quantities, below the local limits as earlier mentioned in the background
section (i.e., metals, oil and grease, phenols, cyanide, etc.). In addition to these pollutants,
industrial wastewaters also contain high organic matter, as measured in chemical oxygen
demand (COD), and suspended solids (SS). Industrial dischargers may be required to collect
samples at their effluents periodically to demonstrate compliance with local limits and limits set
in their wastewater permits (USD¢).

Sampling results were provided by Union Sanitary District for the top ten industrial
dischargers by wastewater quantity, for Q3 2020 through Q2 2021 (July 2020 through May
2021). The industrial dischargers for which sampling data was received for are; 1) Tesla, 2)
Western Digital B1, 3) Western digital B2, 4) United States Pipe & Foundry, 5) Lam Research, 6)
Washington Hospital, 7) Kaiser Permanente Hospital Fremont, 8) Mission Linen Supply and 9)
Thermo Fisher Scientific.

The samples taken for each industrial discharger were analyzed for the local limits
pollutants listed in Table 1 above. Additionally, chemical oxygen demand (COD), suspended
solids (SS), volatile organic compounds (VOCs), semi-volatile organic compounds (SVOCs) and
fluoride were analyzed (fluoride was only analyzed for Lam Research). Overall, all the industrial
dischargers wastewater samples were under the local limits with a few exceptions. Kaiser
Permanente Hospital Fremont exceeded the Oil and Grease (animal/vegetable source) limit
with a sample of 610 mg/L (local limit is 300 mg/L). Mission Linen Supply also exceeded the Oil

and Grease (petroleum source) limit twice with a sample of 180 mg/L and 250 mg/L (local limit

29



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

is 100 mg/L). Fluoride samples were also taken for Lam Research. The highest result was 35
mg/L, the lowest was 1.5 mg/L and the average was 12.54 mg/L. Lam Research could possibly
be regulated under the categorical standard for electric components, which includes a
semiconductor subcategory. In these standards, the semiconductor industry has an effluent
limitation of 32.0 mg/L for any one day. Therefore, Lam Research did exceed this.

Chemical oxygen demand and suspended solids are especially important parameters.
Chemical oxygen demand is a measurement used to understand the amount of oxygen that has
been consumed by organic material, expressed in mass of oxygen consumed over volume of
solution (Hu and Grasso, 2005). Suspended solids are any particles that are suspended in the
solution including sand, silt, organic debris, or other particulate matter (APHA, 1991). Union
Sanitary District bases their sewer service and capacity charges based on the total annual flow
of chemical oxygen demand and suspended solids loadings (USD, 2016). Chemical oxygen
demand and suspended solids determine the pollutant strength of the wastewater and
wastewater with high strength is more costly for Union Sanitary District to treat (USD,, 2020).
[...]
for suspended substances (Ezugbe and Rathilal, 2020). While membrane bioreactors are proven

to meet high-quality water reuse standards, an additional disinfection step is often needed.

Disinfection
Disinfection is a form of advanced tertiary treatment that is required to recycle

wastewater in California for various uses (SWRCB, 2018). The purpose of disinfection is to kill
any pathogens or viruses that might be contained in wastewater to prevent contaminating
surface water, or in the case of reuse, from coming into contact with people (Chen et al., 2021).
Disinfection is especially important in more recent times when global pandemics are a real
threat, as seen with the COVID-19 outbreaks going on today. As earlier mentioned, the
membrane treatment technologies listed earlier (microfiltration, ultrafiltration, nanofiltration,

reverse osmosis, and membrane bioreactors) have all been shown to successfully remove

46



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

pathogens and viruses. In addition, there are other existing technologies that can be utilized to
successfully disinfect wastewater; 1) chlorination, 2) ultraviolet radiation, 3) ozonation and 4)
photocatalysis/electrocatalysis (Chen et al., 2021).

The differences in these disinfection technologies is physical versus chemical. The
membrane treatment technologies rely on physical separation of the organism to filter out
viruses and pathogens and thus filter size becomes important. Pathogens and viruses will also
absorb into sludge particles within bioreactors. Although membrane processes are a viable
option for disinfection, membrane fouling can affect the efficiency of disinfection (Chen et al.,
2021).

Chlorination is a commonly practiced form of disinfection due to its low cost and high
removal efficiency. However, chlorination can result in toxic by-products that can have adverse
effects on human and environmental health (Collivignarelli et al., 2021). Therefore, more
sustainable options have been explored, including ultraviolet radiation. Ultraviolet radiation is a
more environmentally sustainable option as no toxic by-products are produced while
maintaining a high removal efficiency (Collivignarelli et al., 2021).

Overall, each of these treatment technologies provide adequate disinfection, although some
more than others. Figure 5 below compares the removal efficiencies of each technology.
Removal efficiency is expressed in log reduction values, 1 representing a low removal efficiency
and 10 representing a high removal efficiency. Log removal value is defined by the following

equation:

Log Removal= -log(concentrationou/concentrationi,) (Hai et al., 2014)

When the log removal value (LRV) is 1, this equals a 90% reduction rate. When the log removal
value is 2, this equals a 99% reduction rate. Then 3 equals 99.9%, 4 equals, 99.99% and 5 equals

99.999% (99.999% is the California standard for removal of bacteriophage MS2 and polio virus
standard) (Hai et al., 2014).

47



Shayla Bergeron USF MSEM

Master’s Project Fall 2021 Final Master’s Project
10
x -
! 4
- 4 v
. >
' 4
O y 4 I |“
7 a% | "
i e
5 - :,
1 - Kl “
— 2 g d
= S . 3 " =
9
4
- -9 ﬁ L
% 9
-
.
): ol ° / "
- |
$
$ n i
1 9 - -
) : o
0~
T T T T T T T T
$ & D & & o N -
V\C \\C\ \\\\ ‘ Q~\ \\\\\ \\C\ \\C\ \_’\
» & o < & S & &)
& \\\ ’\\\\ - ‘\\ \;\ R 4 )\.
Y‘\\ Q\ (3\ \\C ok &»‘\'
& & aF &) N N
N R\ W) N AZ
\vﬁ S O
\\'..\\ &
N3
B ) p }\->
o~
&8
Q\\

Figure 23: Virus removal efficiency ranges expressed in Log Reduction Values (LRV) for various viruses.
Removal efficiency is expressed in log reduction values, 1 representing a low removal efficiency and
10 representing a high removal efficiency (Chen et al., 2021).

Nanofiltration/Reverse Osmosis and membrane bioreactors are of the higher ranked

technologies in regards to removal efficiencies (Chen et al., 2021).

Case Studies of Membrane Bioreactors in the Literature
For this paper, two case studies will be used; a case study using a membrane bioreactor

at a dairy product manufacturing plant in Uruguay and a case study using a membrane
bioreactor at a hotel/casino in California. The dairy producer case study was used because it

provided removal efficiencies on high-strength and low-strength wastewaters as well as

48



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

providing information on important pollutant removal efficiencies, like chemical oxygen
demand and suspended solids. It was important to be able to see the removal efficiencies of
varying wastewaters strengths because the industrial users in the Tri-City area have varying
wastewater strengths. The hotel/casino case study was chosen because it was located in
California and aimed towards California water reuse standards. It also filled some gaps that the

dairy producer case study did not have data on, such as turbidity.

Introduction to the Case Studies
A pilot-scale membrane bioreactor was installed at a company producing dairy products

in Uruguay to assess the feasibility of designing a full-scale treatment system. This company
discharged their wastewater directly into the Santa Lucia river basin in Uruguay, which provides
drinking water for approximately 60% of the population in Uruguay (Fraga et al., 2017). Due do
water quality conditions in the watershed decreasing, local authorities have set more stringent
guidelines for industries discharging directly into the watershed. The

The dairy plant produced powdered milk and various types of butters. The site already
had some wastewater treatment in place consisting of an anaerobic pond and a grease removal
pond. To test different efficiencies of the membrane bioreactor, the plant treated wastewater
effluent from two different locations, effluent from the anaerobic pond which resulted in low
strength wastewater and effluent from the grease removal pond which resulted in high
strength wastewater (Fraga et al., 2017). Therefore, the characteristics of the wastewater

varied and can be seen more clearly in the below table:

Table 8: Average wastewater characteristics of each effluent to be treated in the membrane
bioreactor. The low load stream represents the wastewater effluent from the anaerobic pond
wastewater and the high load stream represents the wastewater effluent from the grease removal
pond (Fraga et al., 2017). The average is based off 17 grab samples.

Parameter Low load stream (mg L") High load stream (mg L")
CcoD 385 1300

BODs 111 843

Total phosphorous 12 12

Ammonia-nitrogen (NH4-N) 51 33

Nitrate (NO3-N) 2 1

Total nitrogen (TN) 100 90

Total suspended solids (TSS) 106 646

49



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

The pilot-scale membrane bioreactor that was selected consisted of a four tank system
including an anoxic tank, a biological aerobic tank, a permeate storage tank, and a sludge
stabilization tank (Fraga et al., 2017). The system was also designed with two ultrafiltration
membranes having a pore size of 0.04 um (Fraga et al., 2017). This membrane bioreactor design
provided multiple diffusers to promote digestion of organic material and also for membrane
scouring, which is the cleaning of the membrane to reduce fouling.

The membrane bioreactor configuration proved to achieve high removal efficiency for

all contaminants and is demonstrated in the table below:

Table 9: Contaminant removed efficiencies for low load wastewater and high load wastewater
influents compared against Uruguay discharge standards. COD= Chemical Oxygen Demand, BOD=
Biological Oxygen Demand, TN= Total Nitrogen, NH;-N= Ammonium, TP= Total Phosphorous, TSS=
Total Suspended Solids.

Parameter MBR influent (mgL~!) MBER permeate (mg L™') Number of samples Mean removal efficiency (%) Discharged standard (253/1979)

coD Low load stream  142-795 8—-108 22 91 -
High load stream 965-2142 26—47 6 98

BODs Low load stream  46—231 2-5 12 96 60
High load stream 683-1293 2-3 6 100

TN Low load stream 71-135 17-91 14 51 10
High load stream 74127 5—6 6 94

NH4-N Low load stream  33—80 0.1-0.4 14 100 5
High load stream 23-57 0.1-0.4 6 100

TP Low load stream 9.2-22 32-12 12 14 5
High load stream 99-15 04-5 6 91

TSS Low load stream  30-186 <15 2 85 150
High load stream 238-344 <15 2 95

Removal efficiencies of greater than 90% were demonstrated for most contaminants,
especially ones of the high load stream. This case study provides helpful information on varying
level of wastewater strength but does not provide information on turbidity, which is another
California water reuse requirement. The Chumash Casino case study provides more information
on turbidity removal efficiencies.

The Chumash Casino in Santa Ynez California was expanding and their current
wastewater treatment system, a sequencing batch reactor, was not able to keep up with the
increased flow. Therefore, a membrane bioreactor was installed to help meet the increased
flow and comply with California’s Code of Regulations, Title 22 requirements (Kim et al., 2017).
The wastewater at the casino consisted of toilets from the hotel and restaurant wastewater in

wastewater volumes ranging from an average of 111,000 gallons per day to the maximum of

50



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

183,000 gallons per day (Kim et al., 2017). The sequencing batch reactor could not handle the
wastewater load and was not producing an effluent that met California reuse standards (Kim et
al., 2017). Therefore, the membrane bioreactor was installed to allow for expansion and meet
California reuse standards.

The membrane bioreactor that was installed consisted of a polyvinylidene fluoride
hollow fiber membrane with a 0.1um pore size (Kim et al., 2017). The below table provides
more information on the design and wastewater treatment capacity of the sequencing batch
reactor compared to the membrane bioreactor. This shows the magnitude of difference of

what membrane bioreactors can handle from previous wastewater treatment technologies.

Table 10: The design capacity of membrane bioreactors compared to a sequencing batch reactor. Flow
units are shown in gallons per day (gpd), pollutant concentrations in milligrams per liter (mg/L),
screen opening size in millimeters (mm) and transfer tank sizing in gallons (gal) (Kim et al., 2017).

Treatment process Unit SBR MER Notes

Design capacity

Flow condition

Average daily flow o 98,000 170,000
Maximum month average daily flow o 110,000 193,000
Maximum day flow 2 183,000 318,000
Peak hour flow g 342 000 594,000
Highest recorded maximum daily flow  gpd 178,545 321 483
Date (March 19, 2011) {September 18, 2016)

Loading capacity
Biological oxygen demand (BOD) mg/L 1490 (500) 2300 (640) Maximum BOD
(Design BOD)

Total suspended solids (TSS) mg/L 340 480
Tuotal Kjeldahl nitrogen (TKN) mg/L RS RS
Process information
Headworks
Screen opening size mim 3 iy
MNumber of screens Quantity 1 2
Transfer tank
Volume wal 24 000 55,000
Biological treatment tanks
Volume zal. 140,000 54,000 Anoxic”
Volume gal. 140,000 162 000 Oxic"
Volume gal. - 54,000 Post-anoxic®
Filter equalization tank
Volume gal. 31,000 -
Filters
Type Up-flow sand filter Econity CF-E (.1-um PVDF membrane
Dnsinfection
Type Wedeco TAK 55 UV Wedeco TAK 55 UV

51



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

The membrane bioreactor was better suited for the increase in wastewater flow and the quality
of the effluent it achieved was higher than that of the sequencing bioreactor.

The membrane bioreactor was able to effectively treat the increased biochemical
oxygen demand and turbidity concentrations, which the sequencing bioreactor could not
handle (Kim et al., 2017). The turbidity levels were kept below the California reuse standards of
0.2 NTU while the sequencing bioreactor constantly produced turbidity concentrations around
2 NTU (Kim et al., 2017). The membrane bioreactor was paired with an ultraviolet disinfection
system, which is consistent with the literature of membrane bioreactors requiring an additional
disinfection step. After reviewing the data provided in each case study, we can now apply these
cases to the Tri-City area industrial dischargers to see whether these membrane bioreactors

would allow them to achieve California’s reuse standards.

Chemical Oxygen Demand
Although none of the top ten dischargers in Union Sanitary District manufactures dairy

products, the dischargers do have similarities in regards to their wastewater discharges. Tesla
and Mission Linen Supply’s average chemical oxygen demand fall into the same chemical
oxygen demand range as the high load stream of the dairy wastewater. According to the data
provided by Fraga et al. in 2017, this would correlate with an average removal efficiency of 98%
for these industrial users for chemical oxygen demand concentration. United States Pipe &
Foundry, Kaiser Permanente, Thermo Fisher Scientific, and Washington Hospital’s chemical
oxygen demand averages fall within the low load chemical oxygen demand stream of the dairy
wastewater while Western Digital and Lam Research fall below the low load stream. According
to the data provided by Fraga et al., this would correlate with an average removal efficiency of

91% for these industrial users for suspended solids.

Total Suspended Solids
Tesla, Mission Linen Supply, and Washington Hospital’s average suspended solids range

higher than the high load stream of the dairy wastewater. Therefore, it cannot be determined
whether this pilot-scale membrane bioreactor would have had the same removal efficiencies

against a higher suspended solids load, especially for Tesla. Tesla’s average suspended solids

52



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

concentration was 609.26 mg/L, almost double the higher end of the range for the dairy
wastewater. However, Washington Hospital was pretty close to the end of the high stream
range with an average of 388.33 mg/L. Therefore, it is possible that the average 95% removal
efficiency shown in the dairy wastewater pilot would also apply here.

Kaiser Permanente’s average suspended solids fall into the same suspended solids range
as the high load stream of the dairy wastewater. Compared against the dairy wastewater, this
would correlate with an average removal efficiency of 95%.

Lam Research Corporation, United States Pipe & Foundry, Thermo Fisher Scientific, and
Western Digital’s average suspended solids fall into the same suspended solids range as the low
load stream of the dairy water. This would correlate with an average removal efficiency of 85%

for these industrial users for suspended solids concentration.

Ammonia-nitrogen
Ammonia-nitrogen concentration values were lower in the top industrial dischargers

than in the dairy wastewater. The lowest average concentration of Ammonia-nitrogen was seen
in Tesla’s wastewater at 0.5975 mg/L while the highest seen was in Washington Hospital’s
wastewater at 26 mg/L. The pilot-scale membrane bioreactor achieved 100% average removal

efficiency for Ammonia-nitrogen for both low and high streams.

Water Reuse Potential Comparing to California’s Reuse Standards
As mentioned earlier in the California Water Reuse Regulations section, California

requires disinfected tertiary treatment (filtered and subsequently disinfected) to reuse
wastewater for many uses, including industrial processes and flushing toilets. The pilot-scale
membrane-bioreactor in Uruguay with ultrafiltration membranes as well as the membrane
bioreactor in California would meet the filtered part of the requirement, but the question is
whether it would meet the disinfection requirement and whether the total coliform bacteria
levels would meet the standards. Unfortunately, in this dairy wastewater and casino case study,
coliform samples were not taken and therefore concentrations after being treated are

unknown.

53



Shayla Bergeron USF MSEM
Master’s Project Fall 2021 Final Master’s Project

Fraga et al. indicated that membrane bioreactors do not always meet disinfection